



# TEST REPORT

Report No: STS2005158B01

Issued for

Shenzhen ZhiLiKuaiChe Electronic Co., Ltd.

10th Floor, Building A1, Dawangshan Third Industrial Zone, Dawangshan Community, Shajing Street, Baoan District, Shenzhen

Product Name:	Li-Polymer Battery
Brand Name:	N/A
Model Name:	103040
Series Model:	N/A
Test Standard:	IEC 62133-2:2017

S

T

S

L

A

B

## FCC Supply

Product : Ch  
 Model(s) No. : H2  
 Brand Name : min  
 Holder : She  
 Address : Dav  
 Manufacturer : She  
 Address : Dav

is here with confirmed to c  
Part 15 Subpart B and the  
said equipment in the conf  
emanating from equipment

Standard(s) : FCC  
 Test Report No. : STS

**FCC**  
 Shenzhen STS Test Services Co., Ltd.  
 A 1/F, Building B, Zhuoke Science Park, No.190 Chongqing Road, HepingShequ, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China  
 TEL: +86-755 3688 6288 FAX: +86-755 3688 6277 E-mail: sts@stsapp.com

## VERIFIC

Product : Ch  
 Model(s) Name : H2  
 Brand Name : min  
 Holder : She  
 Address : Dav  
 Manufacturer : She  
 Address : Dav

The submitted sample of th  
for showing compliance with  
EMC Directive 2014/30/EU

Standard(s) : EN  
 EMC : EN  
 EN  
 EN  
 EN  
 Test Report No. : STS

The applicant of the certifi  
declaration of conformity to  
described above.

**CE**  
 Shenzhen STS Test Services Co., Ltd.  
 A 1/F, Building B, Zhuoke Science Park, No.190 Chongqing Road, HepingShequ, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China  
 Tel: +86-755 3688 6288 Fax: +86-755 3688 6277

Certificate • 認證證書 • 인종증서 • diplômes • Certificado • СВИДЕТЕЛЬСТВО

Certificate • 認證證書 • 인종증서 • diplômes • Certificado • СВИДЕТЕЛЬСТВО

## TEST REPORT

Client Name: S  
 Client Address: 10  
 The following sample(s) and sa  
 Sample Name: C  
 Model/Style/Item #: H  
 Series Model #: -  
 Brand/Customer: -  
 Supplier/Manufacturer: -  
 Labeled Age Grading: 3  
 Requested Age Grading: 3  
 Tested Age Grading: 3  
 Receiving Date: 7  
 Test Period: F  
 Add Information: -

### Report Summary:

#	Test I
1	Safety of Toys: Mechanical
2	Safety of Toys: Flammability
3	Safety of Toys: Migration of

The samples and sample information were used for the test results and conclusions in this report may not be reproduced without written permission from STS.

